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Res a'i’.ic Tests of m.43 L.ms. Insaﬂ:s ‘m_d Case Seetfons . - f | ‘5
Summa of Test B | o §£§§§g 2
 Fous ixo43 suspension lugs a"tached to case secticns were tested 20 200% EE;;%E i
1imit Joad or to destruction undor o lcading conditions.  In each: ‘Yoading - ER-cg- O
{0 | w| condition two loads were appued simultanecusly to"the lug,. a lonaltudinal... Jr—-—:
Y~ |wi icad and a transverse Ioads Ihe longitudinal load PX and the tzansversa 200 :
Il DY load PZ were the fol.‘.owing x.%zen the lug and case section falledo - 3 I o
v @ o Exflws) °3§L§.l' ?\5‘%: *?
£ -Iag and Case Sosticn Moo 1 : ’8,86054; 5 NENRYEL
S Lug ard Case Section Hoo 2 53,800 - FINY @ 3
REIPERY - .Lug and Case Section Noo:3 363900 XY s i
=~ = .Lug and Case 'Section Noo 4 - % Sy
2.¥ | The oblect of Wiis tost was o d :‘miuc 1f the suspe-:s%on lugs of ,the u>=43
”’l (x| weopen would aafely withstand the loads %o vhich they would bs; sub,;ected
—— r"mle the weapon i3 aitachod to an ais6rafi. Loads wers to be appliedk.tc
D | o] 200K of 1imit load or to railureo Load csrdrtxons were fu-nished by the
{3 {=| consultani. ‘ ]
< gggm 3zaticn foz. Test : -
o= This test was autborized ba a l- sle C’Pafm frem Mr. Goozge '..o Randle, 1222-2,%5
BRI 1 23 As W, Reger, 1613, dated Aprii 30, 1959, The requesting organizations
B~ | consulzant was Kr. Cs Eo iillez. T
0
~ Test Ecquizment and stmmntgtion

The items %ested wore four atuminum case sections (Dwg. o 142249 - tea-t
sections cut from c3se, lmpact extruded) with steel inseris {Dwge los' 140969,
Issue A, with 3,000 « 12 UN.-« 34 threads 0.0 and 2,500 =12 UN -38 threads
1.0}c Two TX=43 gtandard ltas (Dwuca No, 3123301) and two T£-43 lcmg lugs,
{Dag. Ne. 146987), HECEWVED e

The ccuipment wsed In this test ic iisted bolowe
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» Long Lug.

- Location of loading pcints and dial indicators are shom in Fig. 1. ‘I‘ables
111 and IV are. a list of lcads vs. deflection for lugs and ¢ase section:

los. three and fouzrs Figse. 2 and 3 sro photographs of the failures in lug -
and cgse sections 1, 2, 3, and 4. Socme tonsile specimens were cut from” the
same case as the four case secotiens used in this: teste Three specizens: were
cut from the case in the longitudinal direction and threce were.cut in the
transverse directlons The results of the test on tho e tensile specimens
are iisted belowe

ionaitudingl Cut Focclmens

Specinen Mo Area (in2) Ultimate . Yield :. Elongation
Strenath (psi} tmngg {psi) 2 inch gap length

»2 76,000 " 66,250 15.7
o2 75,000 664250 15,0
198 75,600 65,600 1465

o147
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NO.
NO.
HO.
NO,

(;‘. ';‘: {E‘

A UNCLA

LUG AND CASE SECTION

1
2
3
4

DIAL INDICATORS

1 5/8
1 5/8
1 3/8

2 3/32

A{ INCHES)

B{ INCHES }

1 5/8
1 5/16

e ... STATIC JIG

C(INCHES)

\a

NOTEs NO DIAL INDICATORS WERE USED ON LUGS 1 & 2,

FIGURE 1 - LOCATION OF DIAL INRDICATORS AND LOADS IN
STATIC TEST OF TX~-43 LUGS, INSERTS AND
CASE SECTIONS,

PROJECT NO. T-16331
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UHE 2 - FAILURE FOR LUG AND CASE SECTIONS MNUG. 1 AND NO. 2 IN SiATIC TEST CF LUGS, INSERTS

AND CASE €
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NOTE: Zero readings were taken with a PX load of 500 Ibs. and a Pz 1oad of
' 1500 1bs. in order to.eliminate the froe play in the loading and

‘measuring acrangemente
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